JONWAY 150T-2 PARTS CATALOGUE

1 W Model JONWAY 150T-2
Draft 1 EXHAUST MUFFLER Part No. YYTW15001000

NO. Part NO. Chinese Name Description QTY
() VHA AR, il
1 |YYTW15001001 () JHAE AR Exhaust Muffler 1
2 |YYTW15001002 |j5REXEMmE Rear Decorating Cover 1
3 |GB/T5787-M6X12 |22 i -M6X12 Flange Bolt M6x12 3
4 |YYTW15001003 [ AN454E05E1M 2= Stainless Steel Decorating Cover 1
5 |GB/T5787-M6X12 |y 2% i 44 -M6X12 Flange Bolt M6x12 2
6 |GB/T802-M6X30 |AIERE (&) M6X30 Cap Nut M6x30 2
7 [YYTW15001004 |iZEREHR Connecting Plate 1
8 |YYTW15001005 |#}%#& Bush 1
9 |GB/T5787-M8XT70 |4k i 44-M8X70 Flange Bolt M8x70 1
10 |GB/T5787-M8X50 |35 2% i #4:-M8X50 Flange Bolt M8x50 1
11 |GB/T5787-M8X40 | 2% i }4-M8X40 Flange Bolt M8x40 1
12 |GB/T5787-M8X105|35 2% #8 ¥ -M8X 105 Flange Bolt M8x105 1
13 [YYTW15001006  [f5 4534 Asbestos Cushion 1

-

CH

7




2 = Model JONWAY 150T-2
Draft 2 FRAME Part No. YYTW15002000

NO. Part NO. Chinese Name Description QTY
1 |[YYTW15002001 |%F24e Frame 1
2 |YYTW15002002 |mfip\ 57 48 Bracket, Horn 1
3 |GB/T5789-M8x40 |y =% i 4M8x40 Flange Bolt, M8x40 2
4 |GB/T6187.1-M8 |24 X2 FEM8 Flange Lock Nut, M8 2
5 |YYTW15002003 [z 24 Engine Mount 1
6 |GB/T5789-M10x55 |3k > 2 k4-M10X55 Flange Bolt M10x55 2
7 [YYTW15002005 |35 /1B 28&EM (RE) Connecting Shaft,Engine Mount 1
8 [YYTW15002006 |&h /7 H 485 A Rubber A, Connecting Rod,Engine Mount 1
9 |YYTW15002007 |35 /7 R4 EMFE B Rubber B, Connecting Rod,Engine Mount 1
10 [YYTW15002008 |“F3#4 b 10X ¢ 30 Washer ¢10x¢30 1
11 [YYTW15002009 |5 424 4iM10 X 185 Engine Mount Bolt, M10x185 1
12 |GB/T6187.1-M10X1.25 | 5= 22 £ 'Z 2 £:M 10X 1.25 Flange Lock Nut, M10X1.25 2
13 |YYTW15002010 (%% ¢ 10X5 Bush ¢10x5 1
14 |YYTW15002011 |Aih% Side Tube,L 1
15 |[YYTW15002012 |#5i40% Side Tube,R 1
16 |YYTW15002013  |HIBSAR A S 4% Footrest Panel Stand,L 1
17 |YYTW15002014  |fHIBSHRCA S Footrest Panel Stand,R 1
18 |GB/T5789-M8x16 |y %244 M8x16 Flange Bolt, M8x16 6
19 |GB/T5789-M6%16 |y 222 M6%16 Flange Bolt, M6x16 6
20 [YYTW15002015 |ZEZ83848 )G B Frame Fender,Rear Plate 1
21 [YYTW15002016 | Z=Z48 8438 A a4 Frame Fender,Front Plate 1
22 |GB/T9074.14-M6x16 |y 2= i F2M6% 16 Flange Bolt, M6x16 4
23 |YYTW15002017 | Thigs] kKB Clip, Tapping Screw 2
24 |GB/T845-4.8X16 | IhI24T-4.8X16 Tapping Screw,4.8x16 4
25 |[YYTW15002018 |)5 fede4e Bracket, Rear Carrier 1
26 |GB/T5789-M8x35 |y 2% 1 #M8x35 Flange Bolt M8x35 4
27 [YYTW15002019 |#%h% Statutory Inscription Plate 1
28 |GB/T12615 B RANET Rivet, Statutory Inscription Plate 2

-

EH

2

Iy




3 ES S e Model JONWAY 150T-2
Draft 3 MAIN / SIDE STAND Part No. YYTW15003000
NO. Part NO. Chinese Name Description
1 [YYTW15003001 |3 3728 Main Stand Assy 1
o [YYTW15003002 |3 ZExfE T-Collar, Main Stand 2
3 |GB/T5789-M10x30 | 22 24 M10 X 25 Flange Bolt, M10x25 2
4 |YYTW15003003 |37 42 s Side Spring, Main Stand 1
5 [YYTW15003004 |3 Zn4hsmss Spring, Main Stand 1
6 |YYTWI15003005 | 922 hbh Retainer Rubber, Main Stand 1
7 |GB/T5789-M6x30 |22 24 M6 X 30 Flange Bolt, M6x30 1
8 |YYTW15003006 |fi=7 24 Side Stand Assy 1
9 |YYTW15003007  [fii] 7 22 4l 2% Spring, Side Stand 1
10 |YYTW15003008 | =7 2 phy i 5 Side Spring, Side Stand 1
11 |YYTW15003009 |z Ze 44 Bolt 1

7




4 Ja bR 4 Model JONWAY 150T-2
Draft 4 REAR BAGGAGE RACK Part No. YYTW15004000

NO. Part NO. Chinese Name Description QTY
1 |YYTW15004001 |#¥242 Handle, Baggage Rack 1
2 |GBI/T5789-M8x40 |42 i2#:M8x40 Flange Bolt,M8x40 10
3 |YYTW15004002 |#7S Backrest 1
4 |GBIT 5787-M6X12 |32 i e M6 X 12 Flange Bolt,M6x12 4
5 [YYTW15004003 |j5EHTF Rear Armrest,L 1
6 |YYTW15004004 |j546HF Rear Armrest,R 1
7 |YYTW15004005 |[#% & 20X ¢ 12X13 Bush ¢20X@12X13 2
8 |YYTW15004006 |44 fi: 22 Rubber Plug 4

-

EH

4

7




5 J7 AT A Model JONWAY 150T-2
Draft 5 HANDLE, METER CASE Part No. YYTW15005000

NO. Part NO. Chinese Name Description

1 |[YYTW15005001 |75 e Handle Comp 1
2 |GBI/T5789-M10x40 |4 22 #2#:M10x40 Flange Lock bolt M10x40 1
3 [YYTW15005002 |4 X355 Windshield 1
4 |GB/T5787-M6X16 |:>% 2 :-M6X16 Flange Bolt,M6x16 1
5 [YYTW15005003 |2 KAt k4] -M6X16 Inner Hex Bolt, M8x60 4
6 |YYTW15005004 |Simi= Shroud 1
7 |GB/T845-ST4.2X16| 1 T #24T-ST4.2X16 Screw, TappingST4.8x16 4
8 |YYTW15005005 |{YZFRwi= Front Cover,Speedometer 1
9 |YYTW15005006 || fH Clip 2
10 |YYTW15005007 |{( &% Speedometer Cover 1
11 |GB/T845-ST4.2X16| [ T84T -ST4.2X16 Tapping Screw,ST4.2x16 2

Iy




6 B TS BN RITT K Model JONWAY 150T-2
Draft 6 HANDLEBAR, REAR VIEW MIRROR, CABLE & SWITCH Part No. YYTW15006000
?— 12
7
g ?1 1
]
|
©—s
6@
F’%"\ |
NO. Part NO. Chinese Name Description QTY

1 [YYTW15006001 |y (][ 52 g Holder, Throttle at Right Handle 1
2 |YYTW15006002 |17 & 2 Bk Rear Holder, Throttle Cable 1
3 |GB/T818-M5x30 |+ 4% LiZ4TM5X 30 Screw, M5x30 2
4 |YYTW15006003 | FHEFEGH ) Rubber Grip, R. Handle(Throttle Control) 1
5 |YYTW15006005 |y17]4k Throttle Cable 1
6 |YYTW15006006 |EiF& Rubber Grip, L. Handle 1
7 [YYTW15006007 |/ J5#n4s 404t Rear View Mirror, L. 1
8 [YYTW15006008 |X jGtiiEtgikE Rubber Cover, L. Rear View Mirror 1
9 |YYTW15006009 |£ 5 #hésH A Rear View Mirror, R. 1
10 [YYTW15006010 |4 5fisEigkE Rubber Cover, R. Rear View Mirror 1
11 [YYTW15006011 | P/ f 2 4EM8 X 35 Inner Hex Bolt, M8x35 2
12 [YYTW15006012 |t2#eiikE Rubber Collar, R. & L. Rear View Mirror 2
13 |YYTW15006013 |H#EshITFR Electric Start Switch 1
14 [YYTW15006014 | KATH-o% Headlight Switch 1
15 |YYTW15006015  |mfp\ Jf- 56 Horn Switch 1
16 |YYTW15006016 |#%[m) o< Turning Light Switch 1
17 [YYTW15006017 |ZS4T Jf2= Dimmer Switch 1
18 |YYTW15006018 | 4T % Passing Switch 1

7




7 PR FE Model JONWAY 150T-2
Draft 7 FUEL TANK Part No. YYTW15007000

IS
NO. Part NO. Chinese Name Description QTY
1 |[YYTW15007001 |V5 AL IEess Fuel Level Sensor 1
2 [YYTW15007002 |f% /@88 Ak Block Cap, Sensor 1
3 |YYTW15007003 | f /g3 3t Oil Seal Gasket for Sensor 1
4 |YYTW15007004 |yh46 Fuel Tank Assy 1
5 |GB/T6187.1-M6 |22 4 X2 REM6 Flange Lock Nut, M6 1
6 |GB/T6187.1-M8  |{L:8{ X RFIMS Flange Lock Nut, M8 2
7 |GB/T5789-M6%16 |i&EAEM6x16 Bolt, M6x16 1
8 |YYTW15007005 |4h% Cap Assy, Fuel Tank 1
9 |YYTW15007006 |/KheE Fuel Tube S
10 |YYTW15007007 |idyEss Fuel Filter 1
11 |YYTW15007008 |yli%5 K5 &5 Clip, Fuel Tube ¢35 4
12 |YYTW15007009 |11 &4 Vacuum Air Tube S
13 |YYTW15007010 |jhi%s R o4 Clip, Fuel Tube ¢4 2
14 |YYTW15007011 |[{KihZE Oil Pump 1
15 |GB/T5789-M6%16 |i&t:M6x16 Bolt, M6x16 2
16 |GB/T6187.1-M5 |y 24X WERFMS Flange Lock Nut, M5 4

Iy




8 J7 [AVRE R S Model JONWAY 150T-2
Draft 8 STEERING / FRONT SHOCK ABSOR Part No. YYTW15008000

NO. Part NO. Chinese Name Description QTY
1 |YYTW15008001 | FiNmiseE Top Protrude, Steel Ball Bowl Assy 1
2 |YYTW15008002 | FamiseE Bottom Concave, Steel Ball Bowl Assy 1
3 |YYTW15008003 | FELHR Lower Bridge Assy, Steer Stem 1
4 |GBIT5789-M10x1.25x45 |2 #2M10x1.25%35 Bolt, M10x1.25%35 4
5 |YYTW15008004 |gj/AcidEss L. Front Shock Absorber 1
6 |YYTW15008005 |gijf a2 s R. Front Shock Absorber 1
7 |YYTW15008006 |mj#c+47EH Front Mudguard 1
8 |YYTW15008007 |HfEZkFk Clip,Speedometer wire 1
9 |YYTW15008008 | sy & 2k I Clip, Front Hydraulic Hose 1
10 |GB/T818-M6x12 | 4% L 424TME% 12 Screw,M6x12 2
11 |GB/T5787-M6x20 |72 2 #:M6x20 Flange Bolt,M6x20 1
12 |GB/T5787-M6%16 |y 222 M6%16 Flange Bolt,M6x12 3
13 |GB/T6177.1-M6  |1ZH}-M6 Nut,M6 1

-

EH

8

Iy




9 GIE Model JONWAY 150T-2

Draft 9 FRONT WHEEL Part No. YYTW15009000

NO. Part NO. Chinese Name Description QTY
1 |YYTW15009001 |fi%eiiM12x250 Axle, Front Wheel, M12x250 1
2 |YYTW15009002 |gi#tHd Rim, Front Wheel 1
3 |YYTW15009003 |gi#tthfREH S Separate Collar Set, Front Wheel Axle 1
4 |YYTW15009004 |®i%¢)G Tyre, Front Wheel 130/60-13 1
5 [YYTW15009005 |5 |1 Tubeless Valve 1
6 |YYTW15009006 |[= [ IMi=% Cap, Tubeless Valve 1
7 |YYTW15009007 | #£3)) 48 (4 ELAR U1 20E) Count Gear Box, Odometer 1
8 |YYTW15009008 |HLfEzksk Cable, Odometer 1
9 |YYTW15009009 |[#}£ ¢ 12x ¢ 25%21 Collar, 12x¢p25%21 1
10 |GB/T6187.1-M12 |y 228" Z 8 REM12 Flange Lock Nut, M12 1

%9 W




10 GG R Model JONWAY 150T-2
Draft 10 FRONT HYDRAULIC BRAKE Part No. YYTW15010000

18

NO. Part NO. Chinese Name Description QTY
1 |YYTW15010000 |§7 i s il sh 28 e Front Hydraulic Brake System 1
2 [YYTW15010001 | FZE )&k Cap, Front Hydraulic Cylinder 1
3 |GB/T5789-M6x22 |22 i2 4 M6x22 Flange Bolt, M6x22 2
4 |YYTW15010002 |fiHl 32 Front Hydraulic Cylinder Comp 1
5 |YYTW15010003 |#i 130 FAK Lever, Right Handle 1
6 |YYTW15010004 |F-fntte Bolt, Front Brake Lever 1
7 |GB/T6187.1-M6 |} 24" X2 REM6 Flange Lock Nut, M6 1
8 |YYTW15010005 |[gifIZETf% Switch, Front Brake 1
9 |YYTW15010006 |gj&)ZEFFo2k Wire Cable, Front Brake Switch 1
10 |GB/T818-M4x12  |-}-=Z24% L EETM4Ax12 Screw, M4x12 1
11 |GB/T95- ¢4 P o 4 Plain Washer, ¢4 1
12 |GB/T93-$ 4 d 45 H P Spring Washer, ¢4 1
13 |YYTW15010007 |y & EE2 e Connect Bolt, Hose, Front Brake 2
14 [YYTW15010008 |4f3k Fr Copper Washer 4
15 |YYTW15010009 | & ih & Hydraulic Hose, Front Brake 1
16 |YYTW15010010 | EjmEZ% < Clip, Front Hydraulic Hose 1
17 |YYTW15010011 |giHfI R Caliper Comp, Front Brake 1
18 |GB/T5789-M8%30 |y 2% 244 M8x30 Flange Bolt, M8x30 2
19 [YYTW15010012 |ABS4H {4 ABS Assy 1
20 |[YYTW15010013 |4 2 A Brake Plate Assy, Front Brake 1
21 |YYTW15010014 (g4 B4 F & o2 hgike Bolt, Brake Plate Assy, Front Brake 2
22 [YYTW15010015 |7t 7 20 14 Brake Disc. Assy, Front Wheel 1
23 |GB/T2672-M8x25 |y 7~ Mt M8x25 Inner Hex Bolt, M8x25 3
24 [YYTW15010016 |giA4) N4 48 Bracket,Caliper Comp,Front Brake 1

010 7




11 Ja%t Model JONWAY 150T-2
Draft 11 REAR WHEEL Part No. YYTW15011000
5

NO. Part NO. Chinese Name Description QTY
1 |YYTW15011001 |j5%¢cHd Rim, Rear Wheel 1
2 |YYTW15011002 |/5%05 Tyre, Rear Wheel 130/60-13 1
3 |YYTW15011003 <[ 1M Tubeless Valve 1
4 |YYTW15011004 S| IME=% Cap, Tubeless Valve 1
5 |YYTW15011005 |#}% ¢17.2x¢@31x59 Collar, ¢17.2%¢@31x59 1
6 |YYTWI15011006 |#}%E11 ¢17.2%031x6 Collar II, ¢17.2%¢@31x6 1
7 |GB/T6187.1-M16 |y: 224" X2 REM16 Flange Lock Nut, M16 1

11 51




12 Ja il ERIB 3 Model JONWAY 150T-2
Draft 12 REAR HYDRAULIC BRAKE Part No. YYTW15012000

| 18
|
NO. Part NO. Chinese Name Description QTY
1 |YYTW15012000 |J5 & 4l 5h 88 8 mk Rear Hydraulic Brake System 1
2 [YYTW15012001 |j5#) 32 kb Cap, Rear Hydraulic Cylinder 1
3 |GB/T5789-M6x22 |#Z:M6x22 Bolt, M6x22 2
4 |YYTW15012002 |j5#I 3 Rear Hydraulic Cylinder Comp 1
5 |YYTW15012003 |/5 130 FA4K Lever, Left Handle 1
6 |YYTW15012004 |F-fntte Bolt, Rear Brake Lever 1
7 |GB/T6187.1-M6 |} 24" X2 REM6 Flange Lock Nut, M6 1
8 |YYTW15012005 |J5RIZETf% Switch, Rear Brake 1
9 |YYTW15012006 |J53)ZEFF sk Wire Cable, Rear Brake Switch 1
10 |GB/T818-M4x12 |+ =4t Li2ETM4Ax12 Cross Screw, M4x12 1
11 |GB/T95- ¢4 P o 4 Plain Washer, ¢4 1
12 |GB/T93-$ 4 d 45 H P Spring Washer, ¢4 1
13 |YYTW15012007 |jf/Er i den2e Connect Bolt, Hose, Front Brake 2
14 [YYTW15012008 |43k Fr Copper Washer 4
15 |YYTW15012009 |5 JEmE Hydraulic Hose, Rear Brake 1
16 |YYTW15012010 |y Eimess Clip, Rear Hydraulic Hose 1
17 |YYTW15012011 |j5/ F%E Caliper Comp, Rear Brake 1
18 |GB/T5789-M8x%35 |y 2% i} M8x35 Bolt, M8x35 2
19 |YYTW15012012 |j54] FEE 248 Bracket,Caliper Comp,Rear Brake 1
20 |YYTW15012013 |4 2 A Brake Plate Assy, Rear Brake 1
21 |YYTW15012014 |53 B4 Fr & o2 hgike Bolt, Brake Plate Assy, Rear Brake 2
22 |YYTW15012015 | )5 HEAR 4% 04 Brake Disc. Assy, Rear Wheel 1
23 |YYTW15012016 | )5 fi ) 4% 55 [ ht 4 Fixing Bolt, Rear Brake Disc. 3

12 7




13 JEER Model JONWAY 150T-2
Draft 13 SEAT Part No. YYTW15013000

NO. Part NO. Chinese Name Description QTY
1 |YYTW15013001 |jE#4 Seat Assy 1
2 |YYTW15013002 |z #fupe re Rocker Arm, Seat 1
3 |GB/T6187.1-M6 |} 24" K2 REM6 Flange Lock Nut, M6 3
4 |YYTW15013003 |AB#AES728A Bracket A,Seat Lock 1
5 [YYTW15013004 |47 208 Bracket B,Seat Lock 1
6 |GB/T5789-M6x12 |2 #2H4MEX 12 Flange Bolt, M6x12 4
7 [YYTW15013005 |4k Hualizka Wire A,Seat Lock 1
8 |YYTW15013006 |Ak#4ZkB Wire B,Seat Lock 1
9 |YYTW15013007  |As#EZ6AP AR Protecting Plate,Wire A,Seat Lock 1

13 7




14 BT 225 B Model JONWAY 150T-2
Draft 14 FRONT COVER/FRONT CARRIER Part No. YYTW15014000

NO. Part NO. Chinese Name Description QTY
1 |[YYTW15014001 |gifH = Front Cover 1
2 |YYTW15014002 |4 F4.2mm Clamp, 4.2mm 8
3 |GB/T845-ST4.8x16| | W #R4] ST4.8x16 Screw, Tapping ST4.8 X 16 8
4 |GB/T845-ST4.2x12| 5 B R4 ST4.2x12 Screw, Tapping ST4.2 X 12 2
5 |YYTWI15014003 |+ 7 KAEki24T-M6X20 Cross Screw,M6x20 2
6 |GB/T6177.1-M6 12 HEE-M6 Nut,M6 2
7 IYYTW15014004 |pi B4 Front Carrier 1
8 |GB/T802-M6 VEZZIBEE -M6 Flange Nut,M6 1
9 |GB/T95-¢6 FHJE 0 6 Washer ¢6 1
10 |YYTW15014005 |4 F4.2mm Clamp, 4.2mm 2
11 |YYTW15014006 |5 B 4046 H 0o Center Plate,Front Carrier 1
12 |YYTW15014007 |rfi[a]4r & Middle Cover 1
13 |YYTW15014008 |Hi[ajfrE /N Small Cover,Middle Cover 1
14 [YYTW15014009 [ihifaisise Lock Cover,Fuel Tank 1
15 |YYTW15014010 | 4.2mm Clamp, 4.2mm 1
16 |GB/T845-ST4.2x12| [ UUURET ST4.2x12 Screw, Tapping ST4.2X 12 2
17 |GB/T845-ST4.8x16 | F H#R4] ST4.8x16 Screw, Tapping ST4.8 X 16 7
18 |YYTW15014011  |fm) sz 55 2% Side Reflector 2
19 |GB/T6177.1-M5 BEHEE-M5 Nut,M5 2

14 7




15 TS AR AR AR 2R D A A Model JONWAY 150T-2
Draft 15 FOOTREST PANEL/LUGGAGE/LAGGAGE COVER Part No. YYTW15015000

S |

ASSSSS%T
1'4
NO. Part NO. Chinese Name Description QTY

1 |YYTW15015001 |2 BB AR Footrest Base Panel ,L 1
2 |YYTW15015002 |45 A& b Footrest Base Panel ,R 1
3 [YYTW15015003 | /= s 57 Footrest Cover,L 1
4 |YYTW15015004 |45 I 57 Footrest Cover,R 1
5 |GB/T9074.14-M6X]4; HlZ 4 -M6X 16 Bolt, M6x16 4
6 [YYTW15015005 |iE X & Air Intake 1
7 |YYTW15015006 |3 Fr4.2mm Clamp, 4.2mm 8
8 |GB/T845-ST4.8x16| 5 KR4 ST4.8x16 Screw, Tapping ST4.8 X 16 4
9 |YYTW15015007 |Z¥%6 Luggage Cabinet 1
10 |YYTW15015008 |Z«¥46 42 Luggage Cover 1
11 |GB/T9074.14-M6X 14 HlZ 4 -M6X 16 Bolt, M6x16 4
12 |GB/T5787-M6x16 |24 iZ 2 M6X16 Flange Bolt, M6x16 9
13 [YYTW15015009 |2 [ 52 37 28 Fixing Bracket,Bolt 1
14 |GB/T845-ST4.2x16 | F H#R4] ST4.2x16 Screw, Tapping ST4.2 X 16 13
15 |GB/T845-ST4.8x16 | F W #R4] ST4.8x16 Screw, Tapping ST4.8 X 16 2
16 [YYTW15015010 |Hjffi= Battery Cover 1
17 |YYTW15015011  |[{hyhi#s Al g2 Observing Cover,Carburetor 1
18 [YYTW15015012 |3 A-4.2mm Clamp, 4.2mm 3
19 |GB/T845-ST4.8x16| [ BIH4T ST4.8%x16 Screw, Tapping ST4.8X 16 3
20 [YYTW15015013 |j57etk Rear Fender 1
21 [YYTW15015014 |5z Fr4.2mm Clamp, 4.2mm 4
22 [YYTW15015015 |j5 =528 Rear Reflector 1
23 |GB/T6177.1-M5 BEEE-M5 Nut,M5 1
24 [YYTW15015016 |3k 22 H:44 Helmet Hook

015 7




16 ZEARIPAR Model JONWAY 150T-2
Draft 16 SIDE & REAR COVERS Part No. YYTW15016000

NO. Part NO. Chinese Name Description QTY
1 |[YYTW15016001 |7 &4k L. Decorating Cover 1
2 [YYTW15016002 |45 34tk R. Decorating Cover 1
3 |YYTW15016003 |32 H4.2mm Clamp, 4.2mm 2
4 |GBI/T845-ST4.8x16|H I i24T4.8x16 Screw, Tapping ST4.8X 16 6
5 [YYTW15016005 |/:ili2kRiE: Front Side Panel,L 1
6 [YYTW15016006 |32 K4.2mm Clamp, 4.2mm 4
7 |GB/T845-ST4.2x16| 5 W #R4] 4.2x16 Screw, Tapping ST4.2 X 16 1
8 [YYTW15016006 |32 F-M6 Clamp, M6 1
9 |YYTW15016007 |/Ailsk)5E: Rear Side Panel,L 1
10 |YYTW15016006 |32 Fr4.2mm Clamp, 4.2mm 1
11 |GB/T845-ST4.8x16| F W 1Z%]4.8x16 Screw, Tapping ST4.8 X 16 3
12 |YYTW15016006 |A45i% 2% B Front Side Panel,R 1
13 |YYTW15016007 |3 Fr4.2mm Clamp, 4.2mm 5
14 [YYTW15016006 |3 F-M6 Clamp,M6mm 1
15 |GB/T818-M6X16 |+ =74 L iZke-M6X16 Cross Bolt,M6x16 2
16 |YYTW15016007 |45ih%k)5E: Rear Side Panel,R 1
17 |YYTW15016008 |3 Fr4.2mm Clamp, 4.2mm 1
18 |GB/T845-ST4.8x16| F W #R4] 4.8x16 Screw, Tapping ST4.8 X 16 1
19 |YYTW15016010 |)5 0o 3E4MiR Rear Central Decorating Panel 1
20 |[YYTW15016011 |} K fii Sk H85T-M6X16 Cross Screw,M6x16 2
21 |YYTW15016012 5374 Rear Shield 1
22 |GB/T845-ST4.8x16| [ K #2%]4.8x16 Screw, Tapping ST4.8X 16 4

016 7




17 JE IR Model JONWAY 150T-2
Draft 17 REAR SHOCK ABSORBER Part No. YYTW15018000
NO. Part NO. Chinese Name Description QTY
1 |[YYTW15017001 |j5i8E5% Rear Shock Absorber Assy 2
2 |GBI/T5789-M10x40 |4 22 #2#:M10x40 Flange Bolt, M10x40 2
3 |GB/T6187.1-M10 |y 224" Z 42 REM10 Flange Lock Nut M10 2
4 |GB/T5789-M10%32 |75 22 #24M10%32 Flange Bolt, M10x32 2

17 0




18 FEH Model JONWAY 150T-2

Draft 18 WIRE HARNESS Part No. YYTW15018000

%
1 &
W\

A

\

I | F3
11 ﬂja___{,pﬂr"’_' L-— — _.l
NO. Part NO. Chinese Name Description QTY
1 |YYTW15018001 |F 4y Wire Harness 1
2 |YYTW15018002  |mfim\ Horn 1
3 [YYTW15018003 |/A )28 Winker Relay 1
4 [YYTW15018004 [fifa&: Fuse Box 1
5 |YYTW15018005  |{5[ 24 Fuse 7A 2
6 |YYTW15018006 |FL# Strip Set 8
7 |GBIT5789-M6x12 |} 212 e M6x12 Flange Bolt,M6x12 2
8 |YYTW15018007 |4k Hi ezt Wire,Relay 1
9 |YYTW15018008 |4k e3¢ Relay 1
10 |YYTW15018009 |k 2k Cathode Wire 1
11 [YYTW15018010 [£4) Lock Set 1

018 W




19 &I Model JONWAY 150T-2
Draft 19 BATTERY Part No. YYTW15019000 ]
£
]
5 ﬂ
LY
3
1
NO. Part NO. Chinese Name Description QTY
1 [YYTW15019001 | Hijh12V7AH Battery 12V7An 1
2 |YYTW15019002 |iF#HgZk Cable, Positive Pole 1
3 |YYTW15019003 |fihzzk Cable, Grounding 2
4 |GB/T29.2-M6x10 | -4l [/ £ Sk iR #EM6x 10 Cross Bolt, M6x10 2
5 |[YYTW15019004 |75 /282 REM6 Square Nut,M6 2

019 7




20 &S Model JONWAY 150T-2
Draft 20 METER Part No. YYTW15021000

NO. Part NO. Chinese Name Description QTY
1 |YYTW15020001 |{%F&HH Meter Assy 1
2 |GB/T845-ST4.2x16| F W #R4] ST4.2x16 Screw, Tapping ST4.2 X 16 3
3 |YYTW15020002 [{x 3 Hi4s Wire Cable, Meter 1
4 |YYTW15020003  |[{£4T4T¥#112V3W Bulb, Meter Light 12V3W 6

020 7




21 HIREAT Model JONWAY 150T-2
Draft 21 HEADLIGHT Part No. YYTW15021000

NO. Part NO. Chinese Name Description QTY
1 |YYTW15021001 |@ijKAT Headlight 1
2 [YYTWI15021002 | KAT AT #112V35W/35 Bulb, Headlight 12V35W/35W 2
3 |YYTW15021003 | % /NI4T #112V5W Bulb, Position Light 12V 5W 2
4 [YYTW15021004 |74k Wire,Headlight 2
5 [YYTW15021005 |Bhi i Dustproof Rubber Cover 2
6 |YYTW15021006 [T K& Clip, Light Holder 2
7 [YYTW15021007 |4T#3[E E A Fixed washer of bulb 2
8 |GB/T95-d5 WH G5 Washer, 5 2
9 |GB/T845-ST4.2x12| 5 B R4 ST4.2x12 Screw, Tapping ST4.2 X 12 8
10 |GB/T5787-M6X20 |34 % i2#:-M6X20 Flange Bolt,M6x20
11 |GB/T5787-M6X12 |32 i #4-M6X12 Flange Bolt,M6x12
12 [YYTW15021008 |JchT 720 Bracket,Headlight
13 |YYTW15021009 |gij £ %5 1) %77 g Turning Light Holder,Front,L 1
14 |YYTW15021010 |G %5 ) X1 %] e Turning Light Holder,Front,R 1
15 |YYTW15021011 |pies&mpf] & Turning Light Cover,Front,L 1
16 |YYTW15021012 |RifA#E AL & Turning Light Cover,Front,R 1
17 |[YYTW15021013  [#& 47 28 Wire, Turning Light 1
18 |YYTW15021014  |#; w4747 #812V10W Bulb,Turning Light 12V 10W

21 7




22 =741 Model JONWAY 150T-2
Draft 22 REAR LIGHT Part No. YYTW15022000

4
NO. Part NO. Chinese Name Description QTY
1 [YYTW15022001 /5 )47 2k Rear Light Holder 1
2 [YYTW15022002 |j5 it & Turning Light Cover,Rear,L 1
3 |YYTW15022003 |j5 A ML= Turning Light Cover,Rear,R 1
4 |YYTW15022004 |E4T= Rear Light Cover 1
5 |YYTW15022005 |j5hatHa4T = Licence Light Cover,Rear 1
6 |GB/T845-ST3.8x12| [ I i#4] ST3.8x12 Screw, Tapping ST3.8 X 12 2
7 |GB/T9074.14-M6X1 s 244 -M6X 16 Bolt,M6x16 5
8 |YYTW15022006 |47 4% i o 3 42 Fixing Bracket,Rear Light Bolt 2
9 [YYTW15022007 |32} M6 Clamp, M6 1
10 |YYTW15022008 |J5 4T/ mfT £k Wire,Rear Light/Turning Light 1
11 |YYTWI15022009 | J5 )2 4] 4] #912V/5W/21W Bulb, Rear Light(12V/5w/21w) 2
12 [YYTWI15022010 |5 %% [m) kT AT #9.12V/10W Bulb, L. & R. Turning Light (12V,10w) 2
13 |YYTW15022011 |J5 BHET AT I Bulb,Rear Licence Light 1
14 |YYTW15022012 |)5 AT £& Wire,Rear Licence Light 1

22 7




23 RAWLE R PSS Model JONWAY 150T-2
Draft 23 ENGINE COMP & AIR CLEANER Part No. YYTW15025000

NO. Part NO. Chinese Name Description QTY
1 |YYTW15025001 |4k EhHLE R Engine Assy 1
2 |YYTW15025002 | X5 Air Inlet Pipe 1
3 |YYTW15025003 |4 Clip 1
4 |YYTW15025004 |{kuhi 28 Carburetor 1
5 |YYTW15025005 |75j&as Air Cleaner 1
6 [YYTW15025006 |-k Fixing Ring 1
7 |GB/T5787-M6x16 |22 82 44:M6 X 16 Flange BoltM6x16 2
8 [YYTW15025007 |&= )&l Ignition Coil Assy 1
9 |GB/T818-M6x25 |+ =%t Li2ETM6E%25 Cross Screw, M6x25 1
10 [YYTW15025008 |4 H 52 Starter Relay 1
11 [YYTW15025009 |fa)& 2% Rectifier 1
12 |GB/T5787-M6%25 |y% 2% 184 M6x%25 Flange Bolt, M6x25 2
13 [YYTW15025008  |CDI( 5k #%) CDI 1

023 7




24 BT H Model JONWAY 150T-2
Draft 24 TOOLS ASSY Part No. YYTW15024000
1
2

NO. Part NO. Chinese Name Description QTY
1 |YYPT00024001 XL A2 22 T] Double Ended Screw Driver 1
2 |YYPT00024002 Fo T TR Screw Driver Socket 1
3 |YYPT00024003 8-10H Ik F Double Ended Spanner 8-10 1
4 [YYPT00024004 NS AIRT Inner Hex Spanner 1
5 |YYPT00024005 KA FEETE Spark Plug Socket 1
6 |YYPT00024006 |T HA% Tools Bag 1

24 7




25 7S AR Model JONWAY 150T-2

Draft 25 TOOLS ASSY Part No. YYTW15025000

NO. Part NO. Chinese Name Description QTY
1 |YYTW15025001 |Z5jEasik Body, Air Cleaner 1
2 [YYTW15025002 |[j&itsdH & Filter Core Assy 1
3 |YYTW15025003 |4%)5i pEits Paper Filter Core 1
4 |YYTW15025004 |45 €0 Sponge Filter 1
5 |GB/T845-ST4.8x12|H W4T ST4.8x12 Screw, Tapping ST4.8x12 2
6 |YYTW15025005 |#=S1 Air Inlet Mouth 1
7 IYYTW15025006 |Z5)E284h5% Case, Air Ceaner 1
8 |GB/T845-ST4.8x12| [ B 24 ST4.8x12 Screw, Tapping ST4.8x12 7
9 |YYTW15025007 |Z=yE2s e Oil Overflow Tube 1
10 |YYTW15025008 |2 Clip 1
11 |YYTW15025009 |4 Fixing Ring 1

025 7



	150RE

